W
NUNAMI

Business Case for Arviat
Wastewater

N ¢ ‘S Y
A AW A

Final Report Rev 01

April 23, 2021

Prepared for:

Government of Nunavut
Department of Community and
Government Services

WG Brown Building, 3rd Floor

Prepared by:

Nunami Stantec Limited
1088C Noble House
Iqaluit, Nunavut XO0A OHO



BUSINESS CASE FOR ARVIAT WASTEWATER

Revision Description Author Quality Check
0 Draft Business Case | JK/IAS | 02/12/2021 | MF | 02/12/2021
0 Final Business Case | JK/AS | 03/31/2021 | MF | 03/31/2021
1 Final Business Case | JK/AS | 04/23/2021 | MF | 04/23/2021




BUSINESS CASE FOR ARVIAT WASTEWATER

This document entitled Business Case for Arviat Wastewater was prepared by Stantec Nunami Limited
[...]
exemption to the AZR for the proposed subject facility, along with any conditions, including specific
operations, mitigation, or monitoring requirements.

3.1.6 Amendment to Zoning By-Law

Depending on the location of the new waste facilities an amendment to the Arviat Zoning By-Law No.
207 may be required to permit the specified type of land use (per Section 6, Zone Regulations). The
amendment will require that an application for such amendment be brought before Hamlet Council for

14



BUSINESS CASE FOR ARVIAT WASTEWATER

consideration. It is suggested that candidate sites will have previously been reviewed with councilors
during the feasibility stage so that there is approval-in-principle before a by-law amendment is sought.

3.1.7 Use of Land Within 100 feet of Ordinary High-Water Mark

The coastal zone within 100 feet (approximately 30 m) of the ordinary high-water mark is administered
by the federal or territorial commissioner of lands. The Nunavut Agreement includes that this land may
be used for the sole benefit of the Municipality. The care and control of this land, if to be used for either
of the new waste facilities should be transferred to the Hamlet of Arviat. The process for this is not
specified in the Nunavut Agreement. This should be the subject of further discussion with Crown
Indigenous Relations and Northern Affairs Canada and GN-CGS, beginning with written notification of
intended use of the 100-foot strip for the sole benefit of the Municipality.

15



BUSINESS CASE FOR ARVIAT WASTEWATER

4. CAPACITY ASSESSMENT

The capacity analysis will ultimately provide the information to determine the size requirements for a
new WWTF.

The section will include:
o Design year;
e Population projection;
e Flow projections; and
o Raw wastewater qualities.

4.1.1 Population Projection

Arviat population was estimated to be 2,657 residents in 2016 (Statistics Canada 2016).

Population projections conducted by the Nunavut Bureau of Statistic (NBS) are available for the period
between 2014 and 2035 for the Hamlet of Arviat (Nunavut Bureau of Statistics 2014) and will be used
for the present project. However, since the projections produced by the NBS end in 2035, the annual
growth rate between 2034 and 2035 (1.735%) will be used to complete the projection until the end of
the design horizon, which is 2040. The design horizon is the period used to establish the capacity
requirement for a facility, which is 20 years for both sewage lagoons and mechanical plants according
to CSA W203:19 and the Good Engineering Practice for Northern Water and Sewer Systems (referred
to as the Good Practice hereafter) published in 2017 by the Department of Municipal and Community
Affairs (MACA) of the Government of the Northwest Territories, resulting in a design year of 2040.
Growth rates and population are presented in Table 4-1.

Table 4-1: Growth Rates and Population of the Hamlet of Arviat for the Period from

2016 to 2040
Year Annual Growth Rate Population
2016 - 2,737
2017 2.440% 2,804
2018 2.364% 2,870
2019 2.327% 2,937
2020 2.347% 3,006
2021 2.290% 3,075
2022 2.202% 3,143
2023 2.154% 3,210
2024 2.027% 3,275
2025 1.977% 3,340

16



BUSINESS CASE FOR ARVIAT WASTEWATER

Year Annual Growth Rate Population
2026 1.935% 3,405
2027 1.834% 3,467
2028 1.766% 3,528
2029 1.737% 3,590
2030 1.727% 3,652
2031 1.740% 3,715
2032 1.732% 3,780
2033 1.735% 3,845
2034 1.751% 3,912
2035 1.735% 3,980
2036 1.735% 4,049
2037 1.735% 4,120
2038 1.735% 4,191
2039 1.735% 4,264
2040 1.735% 4,338

As indicated in the table, the design population to be serviced by the wastewater treatment and
disposal system is 4,338 people in 2040.

4.1.2 Wastewater Volume Projections

According to the CSA W203:19 and the Good Practice, the total community water use (TCWU) is
composed of two components:

e Residential water use (RWU), and
¢ Non-residential water use (NRWU; i.e., commercial, institutional, etc.).

Since the Hamlet is serviced through a trucked sewage system, the volume of RWU per capita can be
assumed to be 90 Lpcd according to the CSA W203:19 and the Good Practice. Historical records can
be used to estimate the extent of the non-residential component of the TCWU. Table 4-2 shows the
historical water trucking records for the TCWU for the period between 2016 and 2019. The values
indicate an average TCWU of approximately 100 Lpcd, which suggests an NRWU of about 10 Lpcd.
A TCWU of 100 Lpcd will be used in this study.

Table 4-2: Recorded Water Consumption from 2016 to 2019

Actual Water consumption Population Total Community Water
Year (m3) (Capita) Use (Lpcd)
2016 97,685 2,657 100.73
2017 98,751 2,724 99.31
2018 103,521 2,793 101.54
2019 104,606 2,864 100.07

17



BUSINESS CASE FOR ARVIAT WASTEWATER

The Hamlet has upgraded its water treatment and delivery system to improve the distribution of the
treated water to the water users. It is expected that the TCWU will reach 105-110 Lcpd.

In this study, the wastewater generation rate will be conservatively assumed to 90% of the water
consumption rate. l.e. 90% of the drinking water will end up in the wastewater holding tank and the
wastewater treatment system.

The average daily sanitary wastewater generation rate (Qa) can be calculated with the following
formula:

Qa = TCWU X 90% x Population

Given a population of 4,338 in 2040,

Qa = (100 Lpcd x 4,338 capita) = 1,000 = 434 m3/d.

The active storage volume required for 10 and 12 months of can be calculated as per the following:
Active storage volume required for 10 months of storage = 434 x 365 x 10 = 1,584,100 m?3

Active storage volume required for 12 months of storage = 434 x 365 x 12 = 1,900,920 m3

4.1.3 Raw Wastewater Qualities

As the historical raw wastewater quality data is unavailable, the following wastewater quality data are
reviewed to estimate the raw wastewater qualities to the proposed wastewater treatment system:

¢ Load values from published literature;

o Wastewater Engineering Treatment and Resource Recovery, 5th edition, Matcalf & Eddy
2014;

o Wastewater quality data from Canadian national standard — CSA W203:19, Planning, design,
operation, and maintenance of wastewater treatment in northern communities using lagoon
and wetland systems; and

e Raw sanitary wastewater quality test results from similar communities

The textbook Wastewater Engineering Treatment and Resource Recovery, 5th edition (Metcalf & Eddy
2014) gives typical loads range per capita in the wastewater discharged from residences. Based on
the loads per capita, considering the water use rate in Arviat, the corresponding wastewater quality
range is shown in Table 4-3.

Table 4-3: Typical Raw Wastewater Quality Range

Parameter Concentration Range

cBOD, mg/L 500 - 1,200
TSS, mg/L 600 — 1,500
Totan Ammonia Nitrogen (TAN), mg/L 50-120

18



BUSINESS CASE FOR ARVIAT WASTEWATER

Parameter Concentration Range
TKN, mg/L 90 — 220
Total phosphorus (TP), mg/L 27-45

The raw wastewater quality from two communities, Cape Dorset and Pangnirtung, with the similar
lifestyle in the similar climate condition are presented in Table 4-4.

Table 4-4: Raw Wastewater Quality in Communities Similar to Arviat

Parameter Cape Dorset Pangnirtung
cBOD, mg/L 435 470

TSS, mg/L 165 360

TAN, mg/L 122 122

TKN, mg/L 77 95

TP, mg/L 14 14

Alkalinity, mg/L 357 392

pH 7.3 7.4

CSA W203:19 standard is widely accepted and specifically for northern communities’ trucked system
with recommended wastewater quality values available in Table 4-5.

Table 4-5: CSA Typical Wastewater Quality for Northern Trucked System

Parameter Concentration Range

cBOD, mg/L 450
TSS, mg/L 400
TKN, mg/L 100

TP, mg/L 15

E. Coli (CFU/ 100 mL) 10" - 108

By comparing the wastewater quality data from three sources, it is found the values based on Metcalf
& Eddy publishing are extremely high compared to the other two sources. The reason might be
because of the relatively low water use in Arviat used in the calculation of concentrations. The CSA
standard recommended qualities are closed to the test results from the two communities. The
wastewater quality in the in Table 4-5 is deemed reliable and will be adapted in the Hamlet of Arviat
wastewater treatment system design.

19



BUSINESS CASE FOR ARVIAT WASTEWATER

5. TECHNOLOGY ASSESSMENT

5.1 TREATMENT TECHNOLOGY OPTIONS
5.1.1 Lagoon System

Northern condition often requires a different approach to design than what is commonly used in
Southern Canada where the ground, climate and logistics are different. Therefore, wastewater
treatment systems in Northern communities always have Northern specific challenges, conditions, and
considerations.

Practically, wastewater treatment facilities are characterized in two categories, mechanical treatment
plant and lagoon/wetland system. As mentioned, consultation with the Hamlet indicated a strong
preference for a lagoon system. Though both types of treatment are discussed within this section, the
options for lagoon system will form the basis of evaluation and recommendation. The basic elements
of lagoon system design have remained unchanged for decades. However, the aspects of the basic
designs have evolved, and some modifications have been developed and adopted in recent years.
These have been in response to increasingly stringent water quality regulatory requirements for point
source discharges.

The major procedures, processes, and design methods relevant to wastewater treatment lagoon will
be. The basic types of lagoon are listed in below.

e Anaerobic Lagoon;
e Facultative Lagoon; and

e Aerobic Lagoon.

In different applications, lagoons are designed to enhance the growth of natural ecosystems that are
either anaerobic, aerobic, or facultative which is a combination of the two. Lagoons are managed to
reduce concentrations of BOD, TSS and Coliform numbers to meet discharge criteria. Table 5-1
summarizes information on lagoon application, loading and size for wastewater.

Table 5-1: Basic Wastewater Lagoon Specifications

Lagoon Application Loading Remarks
(kg/1000m?/d)
Subsequent
Anaerobic | Industrial Wastewater 280 - 4500 5-50 2.5-4.5 | treatment normally
required

Raw municipal
wastewater, or effluent
from primary treatment,

Most commonly

Facultative 22 - 56 7-50 0.9 - 2.4 | used wastewater

trickling filters, aerated treatment lagoon.

20



BUSINESS CASE FOR ARVIAT WASTEWATER

Typical

. Typical
Application Loading D_etentlon Depth Remarks

(kg/1000m?2/d) (m)

Typical ¢cBOD

lagoons, anaerobic

lagoons
Generally used to treat
effluent from other Maximize algae
. processes. Produces ) ) 0.18 — | production; algae
Aerobic effluent low in soluble 12-225 2-6 0.3 are harvested for
¢BOD and high in algal nutrient removal
solids

Note: Specifications adapted from EPA/600/R-11/088

5.1.2 Mechanical Wastewater Treatment Facilities

Due to the complexity of operation and costs, it was determined at an early phase of the project that a
mechanical WWTF would not be encouraged for Arviat. At the Hamlet council meeting in August, all
members had a strong opinion with preference unanimous for a passive (lagoon) WWTF. The
discussion within this section is to provide information for mechanical WWTF options for Arviat,
however, have been presented for information purposes only. Only the passive WWTF options will be
ranked within this business case.

A mechanical treatment plant will need to produce high quality effluent based on the technology-base
limits. To meet the high-quality effluent standard, the following four mechanical wastewater treatment
technologies were preselected as the candidate technologies for the Hamlet:

e Conventional Activated Sludge (CAS) process;

e Membrane Bioreactor (MBR) process;

e Moving Bed Biofilm Bioreactor (MBBR) process; and
e Sequencing Batch Reactor (SBR) process.

5.1.3 Disinfection
5.1.3.1 Chlorination/Dechlorination

Sodium hypochlorite, a liquid chlorine solution commonly known as bleach, is widely used in
wastewater treatment disinfection. A typical liquid hypochlorite chlorination system includes solution
tank(s), metering pumps, chemical tubing, diffuser (to inject the solution into the water) and contact
tank to allow the reaction time to inactivate the bacteria. A building to house the equipment is normally
required. Sodium hypochlorite solution is metered into the wastewater effluent and the chemical is
allowed to work in the contact tank for the duration of the design contact time. Leftover chlorine
remaining in the wastewater effluent is toxic to aquatic life and must be removed to prevent impact on
aquatic life in the river. Sodium bisulfate is typically used for residual chorine removal. Sodium

21



BUSINESS CASE FOR ARVIAT WASTEWATER

hypochlorite can be delivered in liquid form or be generated on-site. On-site generation requires solid
salt delivery. Due to the CCME requirements of having less than 0.02 mg/L total residual chlorine at
the compliance point, de-chlorination must be implemented after chlorination. However, de-
chlorination chemicals are also hazardous in nature and can have detrimental effects to the receiving
environment. Furthermore, controlling total chlorine residual to below 0.02 mg/L is extremely
challenging and pose a high risk of noncompliance. Therefore, chlorine disinfection for this application
is not recommended.

5.1.3.2 Ozone Disinfection

The components of an ozone system include feed-gas preparation, ozone generation, ozone
contacting, and ozone destruction.

To generate ozone, air or pure oxygen is used as the feed-gas source and pass to the ozone generator
at a set flow rate. The energy source for production is generated by electrical discharge in a gas that
contains oxygen. The extremely dry air or pure oxygen is exposed to a controlled, uniform high-voltage
discharge at a high or low frequency.

After the ozone is generated, it is fed into a down-flow contact chamber containing the wastewater to
be disinfected. The main purpose of the contactor is to transfer ozone from the gas bubble into the
bulk liquid while providing sufficient contact time for disinfection. Because ozone is quickly consumed,
it must be contacted uniformly in a near plug flow contactor.

The off gases from the contact chamber must be treated to destroy any remaining ozone before
release into the atmosphere.

The maijor issue of ozone system is the very high capital cost and operation cost, especially the high
demand of electricity and expensive spare parts. It also requires commercial liquid oxygen which
makes it difficult to use in Northern Canada. Therefore, it is not recommended for Arviat.

5.1.3.3 UV Disinfection

An ultraviolet light (UV) disinfection system is a physical process that transfers electromagnetic energy
from a mercury arc lamp to an organism’s genetic material and result in inactivation of the
microorganisms. The main components of a UV disinfection system are mercury arc lamps, a reactor,
and ballasts.

The source of UV radiation is either the low-pressure or medium-pressure mercury arc lamp with low
or high intensities. Submerged quartz tubes must be routinely removed and cleaned of surface
deposits of metal salts and absorbed organics that block UV transmission. Cleaning consists of dipping
the quartz tubes in a low strength acid and wiping them down. Most UV systems have the option of
installing an automatic wiper that will mechanically clean the quartz tubes on regular intervals. This
does not eliminate the need to clean them by hand, but it significantly reduces the frequency.

22



BUSINESS CASE FOR ARVIAT WASTEWATER

Lamp and ballast replacement are necessary every year to maintain adequate UV intensity. Typically,
spent UV bulbs are returned to the UV bulb suppliers for proper disposal.

5.1.4 Solid Processing/Management

All mechanical treatment plants will produce solid wastes as by-products of the wastewater treatment
process, which is called sludge. Typically, there are two sources of sludge produced from the plant,
primary sludge from headworks and secondary sludge from secondary treatment. In many wastewater